22nd February 2019

NOTICE OF MEETING OF THE COUNCIL

The meeting of the Council will be held at
RIVERINA WATER COUNTY COUNCIL CHAMBERS,

91 HAMMOND AVENUE, WAGGA WAGGA

WEDNESDAY, 27th FEBRUARY 2019 at 9.30 am

and your attendance is requested.

9.30 am - Council Meeting, followed by:
e Budget Workshop
e Light lunch
e Briefing on Logo refresh project
e Meeting of General Manager Performance Review Panel
(Clrs Verdon, Funnell, Koschel & Meyer only)

Yours sincerely

Andrew Crakanthorp
GENERAL MANAGER




* AGENDA *

APOLOGIES

DECLARATION OF PECUNIARY AND NON-PECUNIARY INTEREST
CONFIRMATION OF MINUTES HELD ON 12™ DECEMBER 2018
CORRESPONDENCE

TABLE OF CONTENTS

GENERAL MANAGER’S REPORT TO THE COUNCIL .......cceucerrmnirrnnnirnnncnnes 2
[...]
options to protect wells from flood inundation

TREATMENT PLANTS

Treatment Plant Refurbishments

East Wagga Aeration Basin cover - Urban $160,000 $4,562 | Design 98% complete

West Wagga WTP Fluoride Plant Replacement $130,000

WTP Stage 1 - Urban

$7,573,019

Urana WTP replacement - Non-Urban

Commissioning scheduled for February

$426,307

RESERVOIRS

Construction to commence 2019/20

New/Replacement Reservoirs

Main Low Level Reservoir 2x11ML Investigation & Design - Urban

$1,400,000

v

Glenoak Res 2 x 4.5ML - Construction

Earthworks pad completed. Tender recommendation for reservoir D&C
to February Council Meeting

$2,000,000 $5,767

Earthworks pad completed. Tender recommendation for reservoir D&C
to February Council Meeting

Shires Reservoir Relocation - Non-Urban

$1,752,956 $677,974

Completed under budget.

MAINS, SERVICES & METERS

MAINS

System Improvements

System Improvements - Urban

$270,000

Low Level Reservoirs Pipework

$300,000

WW WTP 600mm DICL Kooringal Road

$100,000

Estella to CSU 450mm DICL

$1,237,000

Reticulation for Developers (including other extensions)

Reticulation for Developers - Urban

$800,000




Renew Reticulation Mains

Renew Reticulation Mains - Non-Urban $200,000
Renew Reticulation Mains - Urban $400,000
The Gap Hall Coolamon Road $300,000
Billigha Street $100,000
Inglewood Road $250,000
Renew Trunk Mains

Renew Trunk Mains - Urban $200,000
Renew Trunk Mains - Non-Urban $180,000
Bulgary Bore Rising Main - 7.5km 200mm of OPVC $460,000
The Rock - Milbrulong BT Trunk Mains Replacement $1,000,000
SERVICES

Service Connections, new including Meters

Service Connections, New - Urban $500,000
Renew Services

Renew Services - Urban $100,000
METERS

Water Meters Replacement

Water meters replacement - Urban $150,000
Water Filling Stations Upgrade

WES - Non-Urban $117,686

Bede Spannagle
DIRECTOR OF ENGINEERING




3. CONTRACT W195 — WATER TREATMENT PLANT (WTP) PROGRESS REPORT

RECOMMENDATION That Council receive and note this report.

Project Issues
Council has been regularly updated throughout the progress of the water treatment plant project.

The contract has now entered into a formal commissioning phase and Council staff are witnessing
the inspection and testing procedures of the various components of the plant.

The following significant items have been highlighted for Council’s information.
Two major defects have been rectified since the last report.

e Raw Water pump No.3 has been repaired and reinstalled.
e The backwash pump has been repaired and reinstalled.

To enable effective water production over the summer period, the Lamella Clarifier collection
troughs were modified to allow cleaning on the inlet channels. Each trough has had a number of
slots cut in it. This modification has made cleaning much easier and more effective.

The plant has been operating reasonably well over the past 2 months with water production
meeting peak demands.

Contract Issues

The Deed of Settlement and Release for supply and replacement of the Lamella clarifiers has
been finalised. RWCC paid the settlement sum on 27 December 2018.

The UGL project status report issued since the last Council meeting are attached.

e UGL Project Status report — December 2018 - January 2019

26



PROJECT STATUS REPORT

PROJECT:

CLIENT:

CONTRACT NO.:

UGL PROJECT NO.:

REPORT DATE:

REPORT NO.:

PROJECT MANAGER:

PREPARED BY:

Dec 2018 - Jan 2019

Wagga Wagga WTP Upgrade

Riverina Water County Council
W195

3200-0485

20th February 2019
39

Doug Anderson

Doug Anderson




Monthly Report for Dec 2018 - Jan 2019

TABLE OF CONTENTS

1.0 SUMMOARY ettt e r et bt a e e s e R e SRR e R e SR e e R e e R e SRR e R AR e e e e R R R R R e n e r e re e 3
20 SCOPE OF WORK ..ttt st sr e bt e e s e e R s e Rt e b e e et e e e e e et e se e er e e b e sheebe et e s e naennenre e 3
3.0 H SO e e e R R R R r e E e R r e Rt r e e nes 3
4.0 RISK / CRITICAL ACTION AREAS ...ttt b e st b e et b e se et b se e st b seeneebeseeneereneas 4
50 CONTRACT/COMMERCIAL ettt ettt a bbb bbbt b e e bt s e e s e bt e e s e bt nn e e b nneaes 4
51 PROGRESS CLATM ettt et sa e e R b b et e e b se e r e s e e er e e b e e et e ne s e nenrenreenes 4
52 VARIATIONS ..o e bbbt e s e e bbb b e e e e e e b e 6
6.0 FINANCE .. bbb e e b bbb e e e e e b e b b e bbbt a e s 7
7.0 PROGRAMME ..o e b bbb e bbb bbb r s 8
8.0 L0 10 7 TP 9
9.0 ENVIRONMENTAL Lo b bbb e bbb s 9
10.0  INDUSTRIAL RELATIONS. ... oottt s et r e h et s e e e n e se e r bt bt eae e e nenr e renre e 9
11.0  DESIGN AND TECHNICAL oottt s s r et sr e sr e r e st e e ne e e nenre e 9
120  COMMISSIONING ... .ottt et r et e e e e s e R e sb e e R e s b e e Rt e as e se e b e se e e R e s Rt sR e eb e et e sneneennenre e 9
13.0  STAKEHOLDERS ... .ottt ettt e e r et a e s e R sh e R bt e a e e e e e r e se e e R e s R e sR e er et e nenrenn e re s 9
140  SITE PROGRESS.......oc ottt sttt e r et h et e e e se R s e R e e bt e st e e e s e e nesr e er e e R e saeebe e e e s e e e nrears 10
APPENDIX A —SCOPE OF WORKS SUMMARY ..ottt st s e sne s 13
APPENDIX B—-MONTHLY SAFETY REPORT (NOT INCLUDED)......cccsitrrteinesrereerneries e 15
APPENDIX C —PROJECT PROGRAMME (NOT INCLUDED).....cccsieotnrrerinerreiesreresernsrees e sne e sesnenes 16



Monthly Report for Dec 2018 - Jan 2019

1.0 SUMMARY

Project progress during the period was focussed on the following activities:
WTP now operational
Electrical works — minor defects & omissions

Raw Water Intake — Raw water intake & pumps operating well, pump #3 failed late Oct with a defective
coupling, pump returned to vendor 21/11/18 for repair, unit forecast for return early Feb 19.

Pumps #1 & #2 were progressively removed/re-installed between the 13/12/19 — 17/12/19 and the
coupling bolts replaced to prevent a re-occurrence of the issue with pump #3

Clearwater Pump Station — Due to some noise and elevated temperatures the bearings were replaced
on high level pumps #1 & #3 between 20/1/19 — 22/1/19, pump #1 has a small runout on the shaft and
has been removed from the duty rotation (can be operated if required) until the vendor (KSB) advises
what further action is required.

Lamella Clarifiers — ‘Deed of Settlement’, re lamella replacement, executed 21/12/19. Cleaning slots
installed into existing troughs 19/1/19.

Filters — Still spasmodic issues with level control mainly in cell 2, can also affect cells 1 & 6 from time to
time, investigating using ultrasonics for level control. Backwash pump #1 failed on the 1/12/18 after
repair, returned to vendor, short circuit in the stator which is un-repairable, new stator from Germany
required, expected return to site early Feb 2019. UGL to install back-up diesel pumps as contingency
during the high demand period.

Civil/plumbing — Minor repairs and adjustments on various PRVs & RPZs.

Fluoride dosing has been commissioned with NSW Dept of Health in attendance, awaiting final
approval.

Safety performance across the site continues to be well managed.

2.0 SCOPE OF WORK

The project scope of works is to replace the Wagga Wagga Water Treatment Plant (WTP) to provide
additional process capacity and asset reliability to produce up to 55ML/day of water for the residents of
Wagga Wagga.

3.0 HSSE

The total hours worked on the project this period were 807 hours. Subcontractor hours recorded on site
were 567. Total hours worked on the project to date is 264,265.

Site operatives have been reduced to 1 UGL staff and subcontractors as required.

The Safety Report as previously compiled will be discontinued.



Monthly Report for Dec 2018 - Jan 2019

4.0 RISK/CRITICAL ACTION AREAS

Summary of Top Risks: -

Risk Description Potential Impact Control Measures
Quality and specification Additional resources required Engage with subcontractors & suppliers about
issues for investigation and rework. prompt rectification of issues

5.0 CONTRACT/COMMERCIAL

5.1 Progress Claim

The table below summarises the progress to the 31st January.

WAGGA WAGGA WATER TREATMENT PLANT

Iltem No. | Schedule of Prices Total Claim to date
1 Provision of Preconstruction Activities % complete Claim Value
Preconstruction Activities subtotal (1) 100%
Provision of Project Management and Site Running
2 Activities
Project Management Activities subtotal (2) 100%
3 Complete all additional designs, where required
Design and Documentation subtotal (2) 100%
4 Intake Works
Intake Works - General subtotal (3) 100%
5 Raw Water Piping System
Raw Water Piping subtotal (4) 98%
6 Lamella & Rapid Mix Tank
Lamella & Rapid Mix Tank subtotal (5) 100%
7 Filters
Filters subtotal (7) 100%
8 Filter Water Tank & Backwash
Filter Water Tank & Backwash subtotal (8) 100%




Monthly Report for Dec 2018 - Jan 2019

9 Machinery Room

Machinery Room subtotal (9) 100%
10 Clear Water Storage & Pumping System

Clear Water subtotal (10) 100%
11 Aluminuium Dosing Plant

Aluminium Dosing Plant subtotal (11) 100%
12 PACL Dosing Plant

PACL Dosing Plant subtotal (12) 100%
13 Caustic Soda Dosing Plant Facilities

Caustic Soda Dosing Plant subtotal (13) 100%
14 Sodium Hydrochlorite Dosing Plant

Sodium Hydrochlorite Dosing Subtotal (14) 100%
15 Polymer Dosing Plant

Polymer Dosing Plant subtotal (15) 100%
16 Fluoride Dosing Plant

Fluoride Dosing subtotal (16) 100%
17 Other Items

Other Items subtotal (17) 100%
18 Electrical Items

Electrical subtotal (18) 99%
19 Testing Demonstration Commissioning

Testing Demonstation and Commissioning (19) 28%
20 Post Process Proving

Post Process Proving (20) 24%
21 Sludge Handling & Dewatering System

Sludge Handling subtotal (19) 100%
22 Other Options Accepted

Options subtotal (20) 100%
23 Variations

Variations Subtotal 100%




Monthly Report for Dec 2018 - Jan 2019

24 Lamella Deed of Settlement

Subtotal 100%

5.2 Variations

The table below provides a summary of the_approved variations against the contract.

Control System Design for fully Approved
networked plant
AC Road Surface 101 Approved
Future UV 21 Approved
Disabled Access 278 Approved
Aggressive Water Response 79 Approved
NSCO02 — removal of Gyprock 5 Approved
Transformer supplied by - 244 Approved
principle
Chemical Dosing — Alum 81 Approved
Storage
Switchboards additional spare 8 Approved
capacity
Lamella plate capacity 45 Approved
Sewer pump station 5 Approved
- Manual Penstocks on Clarifier 9 Approved
Inlet
- Increased bearing capacity in 31 Approved
the filters
- Waste in excavation 10 Approved
NSC04 & NSCO06
_ Asbestos in Levee 26 Approved
_ Warehouse Facility -18 Approved
_ Filter Gallery Trenches 41 Approved
_ Additional 25mm cover to Slab 8 Approved
- Raw Water Intake 105 20A Approved
260 20B Approved
[ W021 | Material Compatibility Changes -17 Approved
- Pits under existing centrifuge 8 Approved
building - NSC10
- Clear Water Pumps Mechanical 15 Approved
Seal
. vo25 Bomen Line 80 Approved
- NSC11 Material Excavated 27 Approved
under UGL Carpark
- NSC12 Asbestos at Wash Water 3 Approved
Holding Tank
Filter Water Overflow Changes -80 Approved
Site Road Realignment 17 Approved
Roof Access Ladder to 14 Approved
Centrifuge Building
Flowmeter Modbus 22 Approved
Communications



<
o
>
—
=
<
Py
D
©
o
—~
—
o
=
O
D
(@]
N
o
=
[e0]
'
[
Q
=]
N
o
=
(o]

Caustic Building Lighting 3 Approved
Changes

Sludge Thickener Infill Slab 90 Approved

Street Light Fittings 9 Approved

- S&l 4.8 to 9.6 Garnet Filter 86 Approved

Media
_ Lamella Corrosion -300 Approved
- Concrete slab between filters 1 Approved
and Lamella

_ NSC16 Remove Concrete Slab 4 Approved

- Bore Water Pressure Line 9 Approved
Changes

- Filter Building Pop out Power 2 Approved

Outlets
_ NSC17 Asbestos at A2 to A203 4 Approved
- Rework External Chemical 15 Approved
Delivery Pipework

- Raw Water Piping HAZOP 4 Approved
Changes

_ Road Subgrade Replacement 26 Approved

- Power Failure Alarm 5 Approved

Modification

- Raw Water Disassembly Frame 2 Approved
Footings

- Chemical Building Forklift 12 Approved

Access Ramps
- Conversion of Hi & Low Lift 64 Approved
Pumps to Mechanical Seals

_ Supply & Install additional WAPs 8 Approved

Vo145 Surge Tank Footings 4 Approved

- Stage 2 Road Redesign 6 Approved

Excess Project materials 9 Approved

_ Stage 2 road services 44 Rejected

_ Raw water stopboards 26 Approved

There are number of unresolved commercial issues some of which may have to be resolved by senior
management

6.0 FINANCE

The table below summarises the invoices and payment status.

- Claim Description ~ Invoiceno. ~ Amount  Claim/Invoice Status
Invoice # 1 $ 879,128.59 Paid
Invoice # 2 $1,428,346.00 Paid
Invoice # 3 $1,246,918.00 Paid
Invoice # 4 $2,341,562.00 Paid
Invoice # 5 $ 2,269,089.00 Paid
Invoice #6 $ 1,652,403.00 Paid
Invoice #7 $ 2,039,696.00 Paid
- W195 Progress Claim 8 Invoice #8 $1,764,615.00 Paid
~ W195 Progress Claim9 Invoice #9 $ 2,037,494.00 Paid
~ W1095 Progress Claim 10 Invoice #10 $ 2,540,706.00 Paid
~ W1095 Progress Claim 11 Invoice #11 $ 3,296,966.00 Paid



<
o
>
—
=
<
Py
D
©
o
—~
—
o
=
O
D
(@]
N
o
=
[e0]
'
[
Q
=]
N
o
=
(o]

Invoice #12
Invoice #13
Invoice #14
Invoice #15
Invoice #16
Invoice #17
Invoice #18
Invoice #19
Invoice #20
Invoice #21
Invoice #22
Invoice #23
Invoice #24
Invoice #25
Invoice #26
Invoice #27
Invoice #28
Invoice #29
Invoice #29A
Invoice #30
Invoice #31

Invoice #32

Invoice #33

Invoice #34

Invoice #35

Invoice #36

Invoice #37

Invoice #38
Invoice #38A

Invoice #39
Invoice #40

$1,309,013.00
$1,208,270.00
$ 967,609.00
$ 714,741.00
$ 582,416.00
$ 723,083.00
$ 614,612.00
$ 502,532.00
$ 480,610.00
$327,361.10
$170,888.00
$ 304,322.00
$0.00
$0.00
$ 55,051.00
$ 303,036.00
$ 280,348.00
$341,270.00
$417,372.00
$ 252,965.00
$0.00

$0.00

$0.00

$0.00

$0.00

$0.00

$0.00

$1,634,697.00
$1,250,000.00

$19,001.00
$10, 239.00

Paid
Paid
Paid
Paid
Paid
Paid
Paid
Paid
Paid
Paid
Paid
Paid
Paid
Paid
Paid
Paid
Paid
Paid
Paid
Paid
Claim amount of
$297,940.00 included in
Claim #38
Claim amount of
$300,331.00 included in
Claim #38
Claim amount of
$263,330.00 included in
Claim #38
Claim amount of
$164,274.00 included in
Claim #38
Claim amount of
$244,150.00 included in
Claim #38
Claim amount of
$353,444.00 included in
Claim #38
Claim amount of
$10,943.00 included in
Claim #38
Paid
Paid (Deed of
Settlement)
Paid
Pending



Monthly Report for Dec 2018 - Jan 2019

8.0 QUALITY

Production of Inspection and Test Reports (ITPs) is complete for 98% of the project.

O&M Manuals - Uploaded 98%, fluoride dosing outstanding
SOPs — Complete 100%, operational SOPs upload 100%, maintenance SOPs upload 75%

We continue to work through finalising the quality issues with some of fabricated equipment with many
of the issues now closed out. In some instances, remedial works have been required to meet the
aspects of the specification and we are working with suppliers as needed to remedy these.

9.0 ENVIRONMENTAL

Project Construction Environmental Management Plan continues to be implemented.

10.0 INDUSTRIAL RELATIONS

No issues.

11.0 DESIGN AND TECHNICAL

Design is 98% complete.

12.0 COMMISSIONING

Raw Water Pumps 100%
Lamella Clarifier — Train one 100%, train two 100%
Lamella Sludge Pumps 100%
PLC sequencing 98%
Instrument Wet Rack 100%
Sample Pumps 100%

Filters 100%

Backwash Pumps 100%
Washwater Pumps 100%
Process Water Pumps100%
Chemical Dosing 100%
Clearwater Storage 100%
Clearwater Pumps 100%
Plant hydraulic capacity 100%
Fluoride Dosing 98%

13.0 STAKEHOLDERS

The UGL site have continued to engage with other contractors on site as well RWCC staff and
construction teams with no issues arising.



Monthly Report for Dec 2018 - Jan 2019

14.0 SITE PROGRESS

Backwash Pump — Diesel Pump Install

Backwash Pump — Diesel Pump Install

10



Monthly Report for Dec 2018 - Jan 2019

Backwash Pump — Diesel Pump Install

Backwash Pump — Diesel Pump Install

11



Monthly Report for Dec 2018 - Jan 2019

Backwash Pump — Diesel Pump Install

High Lift Pump Re-Install

12



Monthly Report for Dec 2018 - Jan 2019

Lamella Cleaning Slot Install

Lamella Cleaning Slot Install

13



Monthly Report for Dec 2018 - Jan 2019

APPENDIX A — SCOPE OF WORKS SUMMARY